





Apple Ridge

Final Environmental Impact Statement

SHAW ROAD & FEITSMA LANE
TOWN OF NEW WINDSOR
ORANGE COUNTY, NEW YORK

Tax Map Designation:
Section 55, Block 1, Lots 43.22, 44.1, 44.2,44.3,44.4, 44,5, 60 & 61

Lead Agency and Contact Person:
Town of New Windsor Planning Board
Mr. Genaro Argenio, Chairman
555 Union Avenue
New Windsor, NY 12553
(845) 563-4615

FEIS Preparer and Contact Person:
Esposito & Associates
Steven T. Esposito, RLA
262 Greenwich Avenue, Suite B
Goshen, NY 10924
(845) 294-0558

Project Sponsor:

Mr. Roger Mumford
Roger Mumford Homes
247 Bridge Avenue, Suite 5
Red Bank NJ 07701
(732)-842-1580

Submitted: October 2019
Last Revised:
Lead Agency Acceptance Date:

A digital copy of the FEIS may be downloaded at www.town.new-windsor.ny.us
[...]
groceries, banking, pharmacy, restaurants, schools, religious, and recreational necessities for families.
While not occurring every day, it is plausible that the new residents of the Apple Ridge community could
plan their trips through Washingtonville as part of their commute to either drop off/pick-up children at
school, stop at a retail place, or other errand. Given that potential scenario, this study should consider
evaluating traffic impacts based on 100 percent of vehicle trips destined to/from Bull Road to the south
into Washingtonville town center. This would also require adding a few more intersections to the study
area, including North Street at Ahern Boulevard, NY 94 at North Street, and NY 94 at Ahern Boulevard
(to account for vehicles destined to the Metro North Station).”

Response:  While we agree that a good portion of the site generated trips will travel through
Washingtonville, we do not believe it would be feasible to consider a scenario where 100 percent of
vehicle trips travel in the same direction. We believe that nearby towns and villages such as New
Windsor, Newburgh, Maybrook and Goshen will all draw trips for the various uses as listed above. For
that reason, at most we would expect that approximately 40% of the site generated traffic to travel
through the North Street and Ahern Boulevard intersection, with approximately half of these trips turning
onto Ahern Boulevard and the other half of these trips continuing straight on North Street. Therefore, we
would expect traffic impacts at these intersections to be minimal without a significant impact on the
roadway system.

Comment No. 20: Louis Berger Comment Letter emailed April 8, 2019

“(Appendix E) It is important to add NY 94 to Table A-2 to determine if there is an existing safety issue
through Washingtonville before adding any new vehicle trips generated by the Apple Ridge
development.”

Response: On Page 6 and 7 of the Traffic Impact Study, a description of primary accident types and
contributing factors for NYS Route 94 reported accidents is listed. There were 10 accidents, which were
primarily due to driver inattention and failing to yield the right of way.

Comment No. 21: Louis Berger Comment Letter emailed April 8, 2019

“(Appendix F) The traffic count for Beattie Road at Shaw Road is missing two time periods within the
peak hour, 5:30 — 5:45 pm and 5:45 - 6:00 pm.”

Response: The PM hour traffic count at this intersection was conducted between the hours of 3:30 to
5:30 PM and supplemented with machine traffic counts covering every 15 minute period within a 24-hour
time frame. The peak hour at this location was identified as 4:00-5:00 PM and it appears that traffic
volumes are lower after 5:00 PM at this location.

Comment No. 22: Louis Berger Comment Letter emailed April 8, 2019

“(Overall) The traffic study focuses on issues related to the immediate area surrounding the proposed
development, a rural area with low volumes. Because the planned development could produce over 100
peak hour trips, the study area needs to be expanded to include Washingtonville to assess if the nearby
town center would be affected by the addition of the new vehicle trips.”

Response: As indicated in our responses to Comments 18 and 19, only a portion of these peak hour trips
are expected to pass through the Village center in Washingtonville with approximately 30 additional
vehicles during the highest hour through the 208/94 intersection of the equivalent of 1 vehicle every 2
minutes. Therefore, we would expect traffic impacts at these intersections to be minimal without a
significant impact on the roadway system.

34|Page



Technical Comments and Responses Apple Ridge FEIS

X.3.11

Comment No. 23: Louis Berger Comment Letter emailed April 8, 2019

“(DEIS, page 80) Dates indicated for traffic counts are incorrectly noted in text when compared to the
actual count sheets provided in Appendix. This is a good result because the date in the text indicates a
Friday, which is not a valid count day.”

Response: Noted and corrected.

Comment No. 24: Louis Berger Comment Letter emailed April 8, 2019

“(DEIS, page 82) The text indicates 2021 for No-build and build conditions. This should be changed to
2022.”

Response: Noted and corrected.

Comment No. 25: Louis Berger Comment Letter emailed April 8, 2019

“(Traffic Impact Study, page 17) The bridge discussion described in the traffic study references Appendix
B of the FEIS. That is the traffic report. The bridge inspection report is missing.”

Response: The report can be easily accessed at dot.ny.gov/main/bridgedata. The Bull Road Bridge
information (attached) is found on Page 14 of the NY State Highway Bridge Data Report. The bridge
report has been updated since our traffic report was completed and now shows an inspection date of May
12, 2017 and that the bridge was not found to be poor in status. See Bridge Report in the attached
appendices of the FEIS under NY State Highway Bridge Data.

Comment No. 26: Louis Berger Comment Letter emailed April 8, 2019

“(Traffic Impact Study, Appendix A) References to figure numbers do not match with the figure numbers
listed on the figures.”

Response: Noted and corrected.

Infrastructure and Utilities

Comment No. 27: Louis Berger Comment Letter emailed April 8, 2019

“Wastewater Engineering Analysis — There are two streams that originate from the proposed Apple
Ridge development site. Both streams are intermittent (i.e., are dry some of the time) and are tributaries
to Moodna Creek (Figure 1). The designated discharge point of the WWTP effluent is along the northern
tributary where little or no flow is available for dilution. It was reported by HydroQual that no flow was
observed in this stream after 2 inches of precipitation over a 48-hour period. One NYSDEC definition of
an intermittent stream is any stream that periodically goes dry at any point downstream of the proposed
point of discharge. Therefore, discharge to this stream would therefore be subject to Intermittent Stream
Effluent Limits (ISEL).”

Response: Project Sponsor concurs. NO response necessary.

Comment No. 28: Louis Berger Comment Letter emailed April 8, 2019

“Documents reviewed acknowledge these (Table B-4B) as the discharge requirements for the proposed
WWTP. It is important to note that these are the minimum required treatment standards and that more
stringent requirements could be imposed by the State Pollutant Discharge Elimination System (SPDES)
Program upon permit application.”

Response: Project Sponsor Concurs. NO response necessary.

Comment No. 29: Louis Berger Comment Letter emailed April 8, 2019
“The Membrane Bioreactor (MBR) process proposed for the Apple Ridge WWTP is a well-established
technology that can produce a high-quality effluent. Assuming proper design and construction, this

3B|Page



Technical Comments and Responses Apple Ridge FEIS

technology should be able to meet the aforementioned minimum standards. With proper operation and
maintenance, it is not anticipated that the effluent quality associated with this technology would
negatively impact downstream facilities (wetlands, wildlife, etc.).”

Response: Project Sponsor concurs. No response necessary.

Comment No. 30: Louis Berger Comment Letter emailed April 8, 2019

“The calculated influent average daily flow is 66,220 gallons per day (GPD), or 46 gallons per minute
(GPM). This was calculated for 602 bedrooms at 110 GPD/bedroom. Based on the anticipated
population at full buildout, the peaking factor of 4 would apply. The peak flow would therefore be
approximately 184 GPM.

It is noted that the aforementioned peak flow rate is for the wastewater only under the assumption of a
new water-tight, PVC collection system. It is unlikely that the gravity collection system would be entirely
water-tight, at least not indefinitely. It does not account for the inevitability of inflow and infiltration.
Each of the equalization tanks proposed in the Water and Wastewater Treatment Plant Engineer’s Report
prepared by NSU has a capacity of 12,500 gallons, which is just over one hour’s capacity at the peak
flow rate. Understanding that this is not the final design, it is recommended that additional equalization
capacity be incorporated into the WWTP design.”

Response: Final design will be in full compliance with all applicable regulations and will include
additional operational features based on direct experience. Based on the current design, the two
equalization tanks can accommodate a total of 33,000 gallons (excluding freeboard). In additional, the
effective equalization volume can be further augmented by utilizing freeboard in this tank as well as other
process tanks. This affords the operator with an additional/emergency 27,400 gallons. Such additional
volume is not expected to be needed, nor will its use be part of Standard Operating Protocols.

Comment No. 31: Louis Berger Comment Letter emailed April 8, 2019
“The NSU Engineer’s Report states that there should be two treatment trains each having capacity of
50% of the average daily flow (ADF), which means that there is essentially no redundancy should one
treatment train be off line for an extended period and the WWTP will unlikely be able to meet regulatory
discharge limits under this scenario. It is recommended that each of the proposed two treatment trains
have the capacity to treat 100% of the ADF, or that a third treatment train with a capacity of 50% ADF
be added to provide redundancy.”
Response: The system is designed to treat an average daily flow (ADF) of 66,220 GPD, a maximum daily
flow (MDF) of 132,400 GPD and a peak instantaneous flow of 256 GPM. Based on similar facilities,
actual flows are expected to average about 40,000 GPD or less. With one process train offline, the second
train is able to process and treat the full ADF for several days. In addition, critical process equipment is
redundant. If the operating units fail or are offline for maintenance, standby units are present for:

e Equalization Pumping

e Equalization Tank Aeration

o Rotary Screens: Both screens will operate simultaneously under normal conditions, to extend
their useful lives. However, if one screen is offline for maintenance, the other screen can process
a flow of 50 GPM (ADF is 46 GPM)
Screen Tank Pumping (from rotary screen to aeration tanks)
Aeration Pumping (from aeration tank to membrane tank)
Aeration Tank Blowers
Permeate Pumping
Membranes (Clean In Place Tank included, will contain spare membranes)
Membrane Aeration

b|Page



Technical Comments and Responses Apple Ridge FEIS

X.3.12

X.3.13

X.3.14

e UV Disinfection Units

e Activated Sludge Aeration (for sludge holding tank)
In addition, adequate spare parts for process equipment will be stocked to minimize any down time. In
the unlikely event that one train is down for a length of time so extensive that effluent is at risk of not
meeting permit limits, raw wastewater may be pumped out of the equalization tank and hauled offsite for
further treatment at a licensed facility.

Comment No. 32: Louis Berger Comment Letter emailed April 8, 2019

“The MBR process does generate a large volume of sludge, and it is anticipated that the two 9,000-gallon
Sludge Holding Tanks will require frequent emptying. Because of the amount of sludge generated by the
MBR process is significantly higher than an extended aeration process, it is recommended that a means
for sludge dewatering/solidification, such as a centrifuge or belt filter press, be incorporated into the
WWTP design.”

Response: Dewatering practices require large amounts of energy, generate high levels of noise and odors,
and are generally neither neighbor-friendly nor cost effective at the expected flow rates. NSU also
respectfully disagrees that the proposed MBR based system generates significantly more sludge than an
extended aeration process. To the contrary all aerobic process, including these, generate about one pound
of excess biosolids for every pound of Biological Oxygen Demand (BODs) removed including that from
external carbon that may be added for denitrification.

Comment No. 33: Louis Berger Comment Letter emailed April 8, 2019

*““As stated above in the wastewater engineering analysis of the proposed WWTP, the effluent is required
to meet ISEL standards. ISEL standard effluent is of high quality. Assuming the plant is properly
designed, built, and maintained to achieve the targeted effluent quality, impacts to the groundwater
quality in water supply wells in Blooming Grove in the vicinity of northern tributary would not be
expected.

The municipal water supply wells along Route 94 would not be impacted by the proposed Apple Ridge
development under any scenario (assuming that the effluent from the Apple Ridge WWTP was discharged
into the northern tributary, as currently proposed), as the supply wells along Route 94 are located far
upstream (0.6 miles) of the inflow of the northern tributary into Moodna Creek.”

Response: Project Sponsor concurs. No further comment necessary.

Community Services and Facilities

No verbal or written comments were received during the comment period with regard to community
services and facilities.

Fiscal Impacts
No verbal or written comments were received during the comment period with regard to fiscal impacts.

Historical and Cultural Resources

No verbal or written comments were received during the comment period with regard to historical and
cultural resources.

37|Page



Technical Comments and Responses Apple Ridge FEIS

X.3.15

X.3.16

X.3.17

X.4

X.5

Noise and Construction Related Impacts

Comment No. 34: Louis Berger Comment Letter emailed April 8, 2019

“As noted in following comment (Full EAF, Parts | and I1), a noise assessment may be warranted due to
the removal of vegetation and alteration of topography that would result from the proposed
development.”

Response: Existing ambient noise levels were evaluated and included in Section 111.15 of the DEIS.

Air Quality

No verbal or written comments were received during the comment period with regard to air quality.

Agricultural Resources

No verbal or written comments were received during the comment period with regard to agricultural
resources.

Construction Sequencing and Phasing

No verbal or written comments were received during the comment period with regard to construction
sequencing and phasing.

Alternatives

Comment No. 35: Louis Berger Comment Letter emailed April 8, 2019

“In light of the numerous short- and long-term unavoidable adverse impacts, the DEIS should provide a
more robust discussion of alternatives. The DEIS alternatives analysis indicates that the Cluster
Subdivision with a Single Wetland Crossing Alternative would result in a substantial reduction in
environmental impacts relative to the Proposed Action. A more elaborate justification for dismissing this
lesser environmental impact alternative should be included. The DEIS simply dismisses the alternative in
stating that the single crossing “introduces a health, safety and welfare issue with regard to emergency
services access.” The rationale for dismissing the Single Wetland Crossing Alternative should be more
fully developed, including exploring a solution to provide adequate access for emergency vehicles via a
single access road to the local street network.”

Response: As noted in the DEIS, Section 257-21F requires that subdivisions containing 20 lots or more
shall have at least two (2) street connections with existing or proposed streets. This provision ensures
adequate access for emergency vehicles. As suggested in the comment, providing adequate emergency
access via additional access roads to existing streets would require additional site disturbance and
additional impervious surface which would reduce identified benefits of this alternative.

Comment No. 36: Louis Berger Comment Letter emailed April 8, 2019

“The Final Scoping Document (page 21) states that a WWTP and Outfall Locations Alternative will be